

CIRCUMCISION SS

NURSING

- Obtain signed consent for Newborn Circumcision
- Post circumcision care:
 - RN to retract foreskin below glans penis Prn if the foreskin has advanced onto the glans penis.
 - RN to instruct parent to retract foreskin Prn with each diaper change.
- Change circumcision gauze dressing with petroleum jelly with each diaper change x 24 hours post-circumcision.
- Send foreskin to pathology for disposal after circumcision

MEDICATIONS

Procedural medications

- Lidocaine 1% MPF 5 mL vial x 1 to bedside before procedure. To be administered intradermal by MD.
Do not exceed 0.4 mL/Kg injected.
- EPINEPHrine 1 mg/1 mL Topically Prn Bleeding. For MD procedural use ONLY as needed for bleeding.

Analgesic medications

- Acetaminophen (Tylenol) (15 mg/Kg) = _____mg Po Q 6 Hrs Prn pain x 24 Hrs.